
Environment Protection Engineering 

Vol. 25 1999 No. 4 

XVI  CONFERENCE ON 
PROGRESS IN WATER TREATMENT 

organised by 

POLISH ASSOCIATION OF SANITARY ENGINEERS AND TECHNICIANS 

and 

INSTITUTE OF ENVIRONMENT PROTECTION ENGINEERING 

The conference was held on 21-23 October, 1999 in Wroclaw. The abstracts of the papers presented 
are published below. 

APOLINARY L KOWAL'  

INFILTRATION AND WATER TREATMENT 

The paper presents an account of major infiltration methods. In more detail there are analyzed bank 
infiltration, artificial infiltration and bottom infiltration, as well as their inherent advantages and draw-
backs. There are also indicated uses where infiltration is applicable in Poland and in other countries. In 
[...]
pliers in Poland are specified. There is an urgent need of amending relevant Polish regulations, which are 
in force now, thus allowing the water suppliers to implement advanced technologies or to retrofit the 
available systems. 

'Communal Waterworks and Sewage System,  Ud., ul. Na Grobli  14/16, 50-421  Wrocław,  Poland.  

KAZIMIERZ BONETYŃSKI', DARIUSZ KOWALKI', KAZIMIERZ STELMACH" 

ON THE INADEQUACY OF THE IRON CONCENTRATION STANDARD FOR POTABLE WATER 
INCLUDED IN THE MINISTRY OF HEALTH AND SOCIAL CARE DIRECTIVE 

In Poland, the quality parameters of potable and municipal water must comply with the Directive of 
May 4, 1990 issued by the Ministry of Health and Social Care. Although relevant regulations are met, 
analysis of tap water quality at draw-off points often reveals episodes of considerably exceeded admissi- 

e concentration values, especially those of iron compounds. This phenomenon should be attributed to 
the corrosive power of the material of which the pipes have been made, as well as to the high admissible 
concentration value for iron content in treated water. The objective of the study reported in this paper was 
to examine the contribution of fittings, pipes and pipelines to the recontamination of the tap water by iron 
compounds exemplified by a municipal pipeline chosen. The authors estimated the quantity of iron com-
pounds coming from the corrosion of fittings, pipes and water network and analyzed the hydraulic load-
ing of the housing-estate and transit pipelines. Consideration was also given to the problem of  
non-uniform  distribution of iron compound concentrations at the chosen points of the water-pipe network 
under study. The factors contributing to the occurrence of exceeded iron compound concentrations at the 
draw-off points were determined. The authors suggested a number of preventive measures. 

'Chair of Water Supply and Sewage Removal, Technical University of Lublin,  ul.  Nadbystrzycka 40, 20-618 Lublin, Poland. 

'Сhair of Engineering and Environmental Protection, Technical University of Lubin,  ul.  Nadbystrzycka 40, 20-618 Lublin, Poland.  

ANDRZEJ GIERAK', ROMAN LEBODA'  

ANALYSIS OF POLLUTANTS FOUND IN MUNICIPAL WATER 
AND OF THOSE FORMING IN THE COURSE OF WATER DISINFECTION WTTH OZONE 

When the surface water to be treated contains bromides and ammonium salts, ozonation will stimu-
late the formation of bromates, nitrites and nitrates, which have been identified as potential cancerogenic 



107 

species. The admissible concentration of nitrates defined in Polish Standards is 10 g N/m3  (which corre-
sponds to ca. 44 g NOi /m3  ). In Germany, the admissible concentration of nitrites must not exceed 

0.1 g N/m3. In Poland, the admissible concentration of bromates has not been established yet. The maxi-
mal admissible concentrations of bromates in drinking water recommended by US EPA and WHO range 
between 10 and 50 mg ВгО  /m3  Moreover, it is postulated that, in future, these levels should be de- 

creased to 5 mg/m3  as soon as appropriate methods have been developed to enable determination of such 
low bromate levels. The objective of the present study was to discuss the problems that have to be tackled 
when determining bromate and nitrate concentrations in municipal water by high-performance 
ion-exchange chromatography (IC-HPLC) or other techniques. Our investigations have shown that direct 
determinations of nitrates and bromates are feasible at concentrations of 2 g NО; /m3  and over 0.2 g 

BrO; /m3 , respectively. 

'Faculty of Chemistry, Maria  Curie-Skłodowska  University in Lublin, p1.  Curie-Skłodowskiej  3, 20-031 Lublin, Poland. 

MARIAN BLA.EIEWSKY, ALINA PRUSS'  

ASSESSING THE CONTRIBUTION OF THE ASSIMILATION PROCESS 
TO THE REMOVAL OF AMMONIA  Ni ROGEN FROM AQUEOUS SOLUTIONS 

Laboratory tests involving a physical model of a rapid filter and two filtration velocities showed that 
in the course of the nitrification process (which was run in the filter bed at gravitational water flow and a 
filtration velocity of 5  m/h)  approximately 38% of the initial nitrogen load were converted into nitrate 
nitrogen, the remaining portion of nitrogen being built into bacterial cells. Of these, about 33% passed 
into the filtrate as organic nitrogen, and about 29% probably remained in the filter bed. At filtration ve-
locity of 7.5  m/h,  approximately 54% of the initial nitrogen converted into nitrate nitrogen. The remain-
ing portion was fixed in bacterial cells (forming a biofilm) and converted into organic nitrogen. Total 
nitrogen measured in the effluent from the filter bed was higher than that in the influent water. Growing 
and ageing, the biofilm was easier torn off as a result of increased filtration velocity, thus contributing to 
a considerable rise in organic nitrogen concentration in the filtrate. The washing away of the biofilm 
either enhanced or inhibited the assimilation process. The proportion of nitrification and assimilation in 
the process of ammonia nitrogen removal was found to be 2:3 and approximately 1:1 at filtration velocity 
of 5  m/h  and 7.5  m/h,  respectively. 

'Institute of Environmental Engineering, Pоzпań  University of Technology,  ul. Piotrowi  Зa, 60-965  Poznań,  Poland.  

MARTA RAK', MARIA ŚWIDERSKA-BRбf  

COMPARING THE FLOCCULATING EFFICIENCY OF ALUM AND PAC 

The coagulation process under test involved either aluminium sulphate (alum) or polyaluminium 
chloride (PAC) as flocculating agents. The flocculants differed in alkalinity, and PAC was subject to 
hydrolysis. The samples of model solutions and riverine water (the Odra and  Oława  Rivers) were coagu-
lated. The flocculants were evaluated in terms of removal efficiency and contribution to the corrosivity of 
the effluent from the coagulation process. Comparative analysis of the two flocculants revealed the fol- 



108 

lowing: 1. The PAC coagulant was more effective in removing coloured matter. 2. Aluminium concentra-
tion persisting in the post-coagulation effluent was lower in the presence of PAC than when alum was 
used as flocculant. 3. The prehydrolized flocculant, i.e. PAC, did not affect the corrosive power of the 
effluent as much as alum. 

'Institute of Environment Protection Engineering,  Wrocław  University of Technology,  Wybrzeże Wyspiańskiego  27,50-370 Wroclaw, Poland. 

ANNA WOLBORSKA', ROMAN ZARZYCKI', BEATA MĘTLEWIAK'  

RELATIONSHIP BETWEEN THE TYPE OF ALUMINIUM COAGULANT 
AND THE QUALITY OF TREATED WATER 

It is a well-established fact that the conventional aluminium sulfate coagulant contributes largely to 
the aggressiveness of treated surface water. To abate this undesired effect of the coagulation process use 
is made of lime, which in turn affects the operation of rapid filters and sometimes seriously limits the 
application of activated carbon beds. The experiments reported in this paper were carried out with sam-
ples of raw water entering the  Kalinko  Water Treatment Plant. The objective of the experimental study 
was to test the usefulness of two prehydrolized coagulants of increased alkalinity — PAC and PAX. Their 
effectiveness was analyzed not only in terms of coloured matter, COD and turbidity removal (as com-
pared to the effectiveness of the conventional alum coagulant), but also in terms of chemical stability of 
the water following coagulation. The results obtained allow the following generalization to be made: The 
quality of water with temporarily deteriorated parameters (e.g., that of flood water) can be upgraded by 
applying a coagulant which is "better" in economic and technological terms. Taking into account the 
efficiency of the treatment process, as well as the effect of coagulation on pH and alkalinity (both the 
parameters being of prime importance to the assessment of aggressiveness), the coagulating preparations 
PAX XL-1 and PAX XL-3 are better suited than aluminium sulphate for the treatment of such water. 

'Chair of Environmental Engineering Systems, Technical University of  Łódź, ul.  Wólczańska 213, 90-924  Łódź,  Poland.  

TADEUSZ KOWALSKI', DARIUSZ TURKIEWICZ'  

THE EFFECT OF CALCIUM AND MAGNESIUM DOSES 
ON THE COURSE OF ALUM COAGULATION 

The experiments involved riverine water samples (from the Odra and its tributary  Oława).  Prior to the 
coagulation process, the samples were treated with CaC12  (10 g Ca/m3  and 20 g Са/m3) or MgSO4  
(6 g Mg/m3  and 12 g Mg/m3). It was found that when the Odra river water samples were coagulated with 
alum alone (100 g/m3), the removal of COD averaged 30%. But when the coagulant was aided by pre-
treatment with either of the two title salts, the efficiency of COD removal approached 50%. For the 
OLawa river water samples, the efficiency of COD removal was approximately 20% and 40%, respec-
tively. The results of the experimental study show that the rise in the efficiency of organic matter removal 
due to the application of neutral salts (СаС1z  or MgSO4) should be attributed to the change in the phys-
icochemical properties of the iron—humic acid complex in the riverine water, especially to the change in 
its ion-exchange capacity. 

'Institute of Environment Protection Engineering,  Wrocław  University of Technology,  Wybrzeże Wyspiańskiego  27,50-370 Wroław, Poland. 



109  

WALDEMAR BICZ', MARTA KONIECZNA', ANDRZEJ ZILBERT'  

WATER TREATMENT WITH DYNASAND FILTERS: A CASE STUDY 

The object under study is the Waterworks of KŁodzko which serves a population of about 30 thou-
sand inhabitants. Until quite recently, the water delivered to the municipal supply system was not treated. 
For sanitary reasons it was disinfected with sodium hypochlorite alone. The local sanitary inspectorate 
raised no objections to water quality, as it met the bacteriological standards. Physicochemical analyses, 
however, revealed that manganese concentrations exceeded the admissible values and that there were 
frequent episodes of iron concentrations above the admissible level. Thus, in June 1998 a water treatment 
plant was started. The treatment train includes aeration, filtration and disinfection with sodium hypo-
chlorite. Raw water is pumped from the intakes (wells) to the aerating tower. From there the water passes 
through reaction tanks and DynaSand rapid filters before it is sent to the clean-water-storage-tank and to 
the city network. For a more effective manganese removal, as well as for pH adjustment, the passing 
water should be treated with sodium hydroxide and potassium permanganate ahead of the reaction tanks. 
Washwater from the DynaSand filters is treated in an additional DynaSand filter and thereafter sent to an 
infiltration well in the vicinity of the treatment plant. Concentrated washwater is discharged to the mu-
nicipal sewerage system. The water treatment plant has a capacity of 385 m3/h, at a filtration velocity of 
11  m/h.  The manganese removal process runs without pH adjustment and KMn04  application. 

'Communal Waterworks and Sewage System in Kłodzkо,  ul. Piastowska  14, 57-300 Kłodzko,Poland.  

ZYGMUNT DĘBOWSKI', BRONISŁAW NOWOK"  

REGENERATION PARAMETERS OF THE ACTIVATED CARBONS 
APPLIED TO WATER TREATMENT IN THE DZIEĆKOWICE WATERWORKS 

Three activated carbons (referred to as Carbon A, B and C, respectively) being a part of the water 
treatment train in the Dziećkowice Waterworks were tested. Regeneration was carried out in a laboratory 
furnace designed for that particular purpose. Each of the carbons tested (all of them being used as com-
ponents of the filter bed) was regenerated in a different way although the parameters of the furnace re-
mained unchanged. Thus, Carbon A showed better adsorptive properties after regeneration than when it 
was fresh, Carbon B became overreactivated, and Carbon C displayed optimal parameters. 

'Institute of Environmental Engineering, Technical University of Czestochowa,  ul. Dąbrowskiego  69, 42-200  Częstochowa,  Poland. 

'Upper Silesian Waterworks,  ul.  Wojewбdzka 19, 40-024 Katowice, Poland.  

KRZYSZTOF MATUSZEWSKI', EWA BIEŃKOWSKA', WŁODZIMIERZ MOŻARYN"  

ASSESSING THE EFFICIENCY OF FULL-SCALE GAC FILTER BEDS OPERATED 
AT THE PODOLSZYCE WATERWORKS OF FLOCK 

The study covered the period of 1994-1998, and efficiency estimates were established using varying 
water quality parameters of choice. The first symptoms of GAC deactivation (decrease in biosorption 



110 

efficiency) were noticed in the third year of operation. By the end of the four-year period, there appeared 
the necessity of either regenerating the GAG bed or replacing it with a fresh one. 

'Waterworks in  Płock,  Ltd.,  ul.  Gradowskiego 10, 09-402  Płock,  Poland. 
'ELIMP, Ltd.,  ul. Cybernetyki  13, 02-677 Warszawa, Poland.  

EUGENIUSZ LATAWIEC', LESZEK DYDYCZ', HENRYK PIĄTKIEWICZ", BARBARA CHMIELARZ", STANISŁAW FILIP", 
KAZIMIERZ SUBCZAK" 

A CONCEPT OF OZONE GENERATION AND THE EFFICIENCY 
OF PREOZONATION: A ONE-YEAR CASE STUDY 

Preozonation of raw water was included into the treatment train of the Zwięczyca Waterworks,  
Rzeszów,  in May 1998. The concept of producing ozone from oxygen was first implemented in Poland on 
that date. The implementation procedure was preceded by thorough economic considerations, based on 
comparisons with ozone production from atmospheric air. In the present paper, the concept of, and the 
device for, ozone generation from oxygen was described in detail. Consideration was also given to the 
problem of how preozonation affected the course of the other unit processes included in the treatment 
train and how it upgraded the quality of the treated water. 

'ELIMP, Ltd.,  ul. Cybernetyki  13, 02-677 Warszawa, Poland. 
"Communal Waterworks and Sewage System, Ltd.,  ul.  Naruszewicza 18, 35-055  Rzeszów,  Poland. 

ANNA MOSSAKOWSKA' 

DISINFECTION OF DRINKING WATER WITH CHLORINE DIOXIDE: A CASE STUDY 

The object under study is the Waterworks of Warsaw. The water to be treated comes from the Vistula 
River. Recently use has been made of chlorine dioxide (generated in situ) for disinfection of drinking 
water. The paper describes in detail the on-site generation of C102, the C102  dosing system, and the qual-
ity of the water at the outlet from the plant and in the network. Two methods of disinfection were studied 
- one involved chlorine dioxide alone, the other one a  С102-С12  mixture. The yield of TIM formation 
was found to depend on the proportion of chlorine involved in the disinfection process. The criteria for 
the determination of the C102  demand were proposed. 

'Communal Waterworks and Sewage System for Warsaw,  ul. Brukselska  21,03-973 Warszawa, Poland.  

WŁODZIMIERZ MOŻARYN', BARBARA CHMIELARZ" 

PILOT-PLANT  INVESTIGATIONS OF THE EFFICIENCY OF FLOTATION 
IN TIE COAGULATION OF RIVERINE WATER POLLUTANTS 

Dissolved air flotation was carried out at the 2 m3/h capacity pilot plant of the Zwięczyca Waterworks 
supplying municipal water (taken in from the  Wisłok  river) to the city of  Rzeszów.  The efficiency of the 



111 

process was compared with that of the conventional coagulation—sedimentation treatment train and was 
found to be almost equally high at far more moderate space demands. 

'ELIMP, Ltd.,  ul. Cybernetyki  13, 02-677 Warszawa, Poland. 
"Communal Waterworks and Sewage System,  Ud., ul.  Naruszewicza 18, 35-055 Rzeszdw, Poland.  

JACEK wgsowsкl', MAREK кuLESZA"  

OPTIMIZATION OF LACUSTRINE WATER TREATMENT BY INCLUDING 
DISSOLVED AIR FLOTATION INTO THE TREATMENT TRAIN 

The technological studies reported in this paper were carried out at the pilot station of the Northern 
Water Treatment Plant in Wieliszew near Warsaw in the time span of 1996-1997. Water for municipal 
supply is uptaken from the nearby lake  Zalew  Zegгzyйski. The primary objective of the study was to 
investigate how the inclusion of dissolved air flotation in the treatment train might upgrade the efficiency 
of coagulation and, consequently, of the treatment process. Thus, coagulation was carried out in 
a two-stage (I and II) system involving dissolved air flotation and a pulsator, respectively. Another objec-